
APPLICATION FOR ORIGINAL CERTIFICATE 
FOR A PROPOSED OR EXISTING SYSTEM REQUESTING 

INITIAL RATES AND CHARGES 
:< 

.A+ . .  
.) (Pursuant to Section 367.045, Florida Statutes) 5 , ;- 

t 

/ ,  o o z  * ' (  q & 

\.+- 5 b9a- C,,J Florida Public Service Commission % 

$ 3 0  

(3 
03 

Y: 
-5 30: 9% 

-*- 2 

Office of Commission Clerk 

s 0 2540 Shumard Oak Boulevard 
'2 \ Q Tallahassee, Florida 32399-0850 

u- 3 The undersigned hereby makes application for original certificate(s) to operate a 
6 w a r  NA and/or wastewater d utility in Cl,nhi/Lntl~; County, Florida, and 

a 

submits the following information: 

PART I 
t 

APPLICANT IN FORMATI ON 

A) The full name (as it appears on the certificate), address and telephone number of 
[...]
Income Taxes 

Total Expenses 

Average cost per customer per month 

2 3  

$ - 0 -  

$ - u -  
$ - 0 -  

$ - 6 -  

$ 0 -  

$ 8.33% 



Schedule 2 

! 

J 

Company iJ til I t -Y  Cocp c FL . sr\c. 
Pro Forma Balance Sheet 

Date 121 3 I )  cab 

Assets and Other Debits 
Acct . 
- No. 

101. Utility Plant In Service 

103. Property Held For Future Use 

104. Utility Plant Purchased or Sold 

105. Construction Work in Progress 

108. Accumulated Depreciation and Amortization 
of Utility Plant in Service 

114. Utility Plant Acquisition Adjustments 

11 5. Accumulated Amortization of Utility Plant 

121. Nonutility Property 

122. Accumulated Depreciation and Amortization 

Acquisition Adjustments 

of No n utility Property 

124. 

131. 

132. 

141. 

143. 

151. 

174. 

186. 

190. 

Utility lnvestmen ts 

Cash 

Special Deposits 

Customer Accou n ts Receivable 

Accumulated Provision of Uncollectible 
Accou nts--CR 

Plant Material and Supplies 

Miscellaneous Current and Accrued Assets 

Miscellaneous Deferred Debits 

Accumulated Deferred Income Taxes 

$ 5 ; o o  0 

Total Assets and Other Debits $ 3157,bll 

18 



! 

Schedule 2 

! 

! 

Pro Forma Balance Sheet, continued 

Eauitv Capital 

Acct. 
- No. 

201. Common Stock Issued 

204. Preferred Stock Issued 

21 1. 

21 5. Retained Earnings 

21 8. Proprietary Capital 

Other Paid In Capital 

Liabilities and Other Credits 

224. Long Term Debt 

231. Accounts Payable 

232. Notes Payable 

235. Customer Deposits 

236. Accrued Taxes 

237. Accrued Interest 

241. 

252. Advances for Construction 

253. Other Deferred Credits 

255. Accumulated Deferred Investment Tax Credits 

265. Miscellaneous Operating Reserves 

271. 

272. Accumulated Amortization of CIAC 

281. 

Miscellaneous Current and Accrued Liab. 

Contributions in Aid of Construction (CIAC) 

Accumulated Deferred Income Taxes - 
Accelerated Amortization 

282. Accumulated Deferred Income Taxes - 
Liberalized Depreciation 

283. Accumulated Deferred Income Taxes - Other 

Total Equity, Liabilities and Other Credits 

$ 173,278 

T 

$ 

$ 112 > 5 0  0 

19 



Schedule 8 

Questionnaire 

1. Number of connections anticipated: 

J 

WATER 1 st Year Pd Year srd Year 

Residential 5/8" x %" meter 

Residential " meter 

Multiple dwelling units 

Commercial 

Fire Protection 

TOTAL 

WASTEWATER 1 st Year Pd Year 3rd Year 

Residential II I 1  1 1  

Commercia I a a 2 

Multiple dwelling units a4 rl 3& 3 3'1 

TOTAL 310 3 30 3 5 0  

2.  Describe the anticipated type of customers, Le., mobile homes, condominiums, 
single family, retirement areas, golf courses, pools, clubhouses, industrial, etc. 

~ C ! & ~ L ) U S  , . II G '* .* ' \nsle ovnes. 2 9 7  * #  

<J I 

/@des # d - ~  k, I J A . S  / d , ~ p / , = A ,  n I P  t / i v t Y  C l n  rz r t d a l s  a n  
I' I I 

L I 1  1 1  dcCuQiCct  I R t t '  r n  I T t c n r l  

3. How many years will it take for the utilly to reach design c a p a c i t y ? b /  

Give the approximate date you anticipate having your first connection. / 9 8 4. 

5. Do you anticipate future expansion or additional phases of construction? d h  
(Yes or No) 

! 

34 



Schedule 8 

Questionnaire, continued 

! 

6. Describe briefly any developer agreements you anticipate and enclose a copy of any 
existing agreements, Le., contributions of lines, etc. ! 

Attachment No. f 
7. Attach a copy of the deed for the land on which the plant facilities are located. 

&\d , \pd  - lease. Attachment No. 4 t>c 
8. Provide number and date of issuance of any permit(s) obtained from Florida 

Department of Environmental Protection for construction of water or wastewater 
facilities. 

# F Q O t j . 3 1 3  -001 - ”? - 
‘ .  d 0?/3-6/300’3 

9. Estimated gallons of o be sold per month, at 80% of design capacity, by 
customer class: 

Residential 5/8” x %” meter 

Residential ‘ I  meter 

Multiple dwelling units 

Commercial 

Fire Protection 
I 

10. Describe th system, Le., number of wells, storage capacity, type 
of water treat I A  

I I\ 
I \ /  IT 
I V  I 

! 

35  



Schedule 8 

Questionnaire, continued 

11, Estimated gallons of wastewater to be treated per month, at 80% of design capacity, 
by customer class: 

Residential 

Multiple dwelling units 

Commercial 

13. Provide evidence that the utility will have adequate financial backing. 
Attachment No. @ 6 

J 

3 6  



! 

F.A.C., shall be used to insure that the annual AFUDC charged does not exceed 
authorized levels. 

C) The date the utility shall begin to charge the AFUDC rate shall be the date the 
certificate of authorization is issued to the utility so that such rate can apply to initial 
construction of the utility facilities. 

PART VI TERRITORY DESCRIPTION AND MAPS 

! 

A) TERRITORY DESCRIPTION /' htd &' 

Exhibit ' wq An accurate description, using township, range and section 
references as specified in Rule 25-30.030(2), Florida Administrative Code. If the 
water and wastewater service territories are different, provide separate descriptions. 

B) TERRITORY MAPS 

Exhibit J - One copy of an official county tax assessment map or other map 
showing township, range and section with a scale such as 1"=200' or 1"=400' on 
which the proposed territory is plotted by use of metes and bounds or quarter 
sections and with a defined reference point of beginning. If the water and 
wastewater service territories are different, provide separate maps. 

! 
C) SYSTEM MAPS 

! 

Exhibit d- One copy of detailed map(s) showing proposed lines, facilities and 
the territory proposed. Additionally, identify any existing lines and facilities. 
Map(s) should be of sufficient scale and detail to enable correlation with a 
description of the territory to be served. Provide separate maps for water and 
wastewater systems. 

PART VI1 NOTICE OF ACTUAL APPLICATION 

A) Exhibit - An affidavit that the notice of actual application was given in 
accordance with Section 367.045(1)(a), Florida Statutes, and Rule 25-30.030, 
Florida Administrative Code, by regular mail to the following: 

(1) the governing body of the municipality, county, or counties in which the 
system or the territory proposed to be served is located; 

! 

(2) the privately owned water and wastewater utilities that hold a certificate 
granted by the Public Service Commission and that are located within the 
county in which the utility or the territory proposed to be served is located; 

7 



(3) if any portion of the proposed territory is within one mile of a county 
boundary, the utility shall notice the privately owned utilities located in the 
bordering counties and holding a certificate granted by the Commission; 

(4) the regional planning council; 

(5) the Office of Public Counsel; 

(6) the Public Service Commission's Director of the Division of the Commission 
Clerk and Administrative Services; 

! 

! 

! 

? 

(7) the appropriate regional office of the Department of Environmental 
Protection; and 

(8) the appropriate water management district. 

Copies of the Notice and a list of entities noticed shall accompany the affidavit. 
THIS MAY BE A LATE-FILED EXHIBIT 

B) Exhibit - An affidavit that the notice of actual application was given in 
accordance with Rule 25-30.030, Florida Administrative Code, by regular mail or 
personal delivery to each customer of the system. A copy of the notice shall 
accompany the affidavit. THIS MAY BE A LATE-FILED EXHIBIT. 

C) Exhibit - Immediately upon completion of publication, an affidavit that the 
notice of actual application was published once in a newspaper of general circulation 
in the territory in accordance with Rule 25-30.030, Florida Administrative Code. A 
copy of the proof of publication shall accompany the affidavit. THIS MAY BE A 
LATE-F I LED EX H I B IT. 

PART Vlll FILING FEE 

Indicate the filing fee enclosed with the application: 

$ H NA (for water) and 5 0 (for wastewater). + 
Note: Pursuant to Rule 25-30.020, Florida Administrative Code, the amount of the 
filing fee as follows: 

(1) For applications in which the utility has the capacity to serve up to 500 ERCs, 
the filing fee shall be $750. 

(2) For applications in which the utility has the capacity to serve from 501 to 
2,000 ERCs the filing fee shall be $1,500. 

8 



! 

(3) For applications in which the utility has the capacity to serve from 2,001 to 
4,000 ERCs the filing fee shall be $2,250. 

(4) For applications in which the utility has the capacity to serve more than 4,000 
ERCs the filing fee shall be $3,000. 

PART IX TARIFF .,\ 
‘bPC 

Exhibit &#e original and two copies of water andlor wastewater tariff(s) 
containing all rates, classifications, charges, rules and regulations. Sample tariffs 
are enclosed with the application package. 

! 

! 

9 



Schedule 3A 

! 

1 

I 

I 

Acct. 
No. 
601. 

603. 

604. 

61 0. 

61 5. 

61 6. 

61 8. 

620. 

630. 

q \ = I  Company 1 1  +,I  \ \,, C', .R I- n. Lb . 1nr. 
I I I 

Pro Forma Schedule of Expenses for Water Utility 

? t - u  .- jrc'fd Date I ,a/ 2 I , /  0 ;i 

$.I .F! h 15LJ-5 fecLbbCc5 'n('f'o Salaries and Wages - Employees - 

Employees Pensions and Benefits $ 

7.; ,5-0 0 

$ I ,  F i b 0  Salaries and Wages - Other . ( X C C G L ~ ~ ~  5 \ n ~  

Purchased Power $ 9 ; 9 x o  
$ '3 .yo Purchased Water , 

Fuel for Power Production $ 

Chemicals $ a q . 7  5 0  
Materials and Supplies $ a 50 
Contractual Services 5ts/  Snmpi $ d o ,  000 

640. Rents 

650. Transportation Expense 

655. Insurance Expense 

665. Regulatory Commission Expense 

670. Bad Debt Expense 

675. Miscellaneous Expense - Re pc~c6 

403. Depreciation Expense 

407. Amortization Expense - Other 

408. Taxes Other Than Income 

409. Income Taxes 

Total Expenses $ j 5 3 :  &XI 

Average cost per customer per month 3a.j 



ATTACHMENT 1 

Part 11, A 

t 

5 

! 

! 

Y 

There are no other wastewater treatment facilities in Spring Lake. Most single family 
homes are equipped with septic tanks. This facility was built to accommodate high 
density multi-family developments. 

Part IIB 

The Plant has been in operation since 1988, and to our knowledge is consistent with the 
Department of Community Affairs' local comprehensive plan. 



t 

ATTACHMENT 2a 

Part 111, B 

1 

! 

1 

(1) There are currently 3 10 units serviced by the wastewater treatment system. It 
is projected that future development may bring this number to a total of 900. The 
plant's permitted capacity is 0.140 MGD, and at current usage rates 1,090 
additional units could be added to the current collection system and still allow the 
plant to operate under the permitted capacity. 

(2) Of the 3 10 units now served, 2 are clubhouses, 1 1 are single family homes, and 
the remaining 297 are duplexes or villas. Most of the villas are used for vacation 
rentals and are occupied intermittently, contributing the highest rates of flow on 
weekends. There are plans to build 250 additional villas, but in light of the 
current real estate market, we do not anticipate that much new construction will 
actually take place in the next five years. 

(3) Department of Environmental Protection permit: DEP Highlands County File# 
FLAO 143 15-00 1 -DW2P, issued September 26, 2003, Expires September 25, 
2008 

(4) Category 11, Class C plant, permitted capacity 0.140 MGD 

( 5 )  The wastewater treatment facility is an extended aeration plant with flow 
equalization. The process is designed to include extended aeration, secondary 
clarification, effluent filtration, chlorination, and aerobic digestion. The system 
includes two surge tanks (64,428 total gallons), three separate aeration basins 
(1 07,034 total gallons), a 17,480 gallon clarifier, two tertiary filters, a mud tank, 
and a chlorine contact chamber. 

Reclaimed water from the facility flows either into an 834,000 gallon reject pond, 
or into a 3,000,000 gallon pass (holding) pond. From the pass pond, reclaimed 
water is pumped to the Spring Lake Golf Club irrigation pond for land 
application. Reclaimed water not meeting minimum chlorine residual levels is 
sent to the reject pond, where it is allowed to percolate into the ground. 

Reject water that does not percolate is pumped back to the headworks of the plant 
for re-treatment. Residuals could be aerobically digested, lime stabilized, and 
transported by a private contractor to one of two permitted agricultural use sites 
located in Highlands County. However, at the current usage rates, this has not yet 
been necessary. 



I 

ATTACHMENT 2b 

(7) The wastewater collection system consists of private low-pressure septic tank 
systems at the individual units. The effluent from these septic tanks systems is 
gravity-fed into a lift station, and is pumped from this lift station into the 
wastewater treatment facility. The system is designed for a maximum of 0.140 
MGD, 

(8) The wastewater treatment facility has been in operation since September, 1988. 

t 

I 

t 

t 

t 



.. . 

.- 

I 

u '- :, 

FEZ 

I" 
4 .  

-4 
P :  r? 

(0 
0 

1 



! 

t 

1 

1 

1 

1 

ATTACHMENT 4 

The Utility Corporation of Florida, Inc. has purchased the wastewater treatment plant and 
service as of January 1,2008. Spring Lake Club, Inc. has pledged to continue financing 
the plant pending final approval of the Public Service Commission. Spring Lake Club, 
Inc. is a privately held corporation. Detailed financial information from 2007 is not yet 
available. 



1 

ATTACHMENT 5a 

COMMERCIAL LEASE AGREEMENT 

This Commercial Lease Agreement (Lease) is entered into on this -1st day of January, 2008, by and between Spring 
Lake Club, Inc. (Landlord) and Utility Corporation of Florida, Inc. (Tenant). Landlord is the owner of land and 
improvements whose address is: 2501 Duane Palmer Blvd, Sebring, FL 

Landlord desires to lease the Leased Premises to Tenant, and Tenant desires to lease the Leased Premises from 
Landlord for the term, at the rental and upon the provisions set forth herein. 

THEREFORE, in consideration of the mutual promises contained herein, and for other good and valuable 
consideration, it is agreed: 

Term. 

5 

The Initial Term of the Lease shall begin on the 1 st day of January, 2008, and end on the 3 1 day of December, 20 12. 
Landlord shall use its best efforts to put Tenant in possession of the Leased Premises on the beginning of the Lease 
term. If Landlord is unable to timely provide the Leased Premises, rent shall abate for the period of delay. Tenant shall 
make no other claim against Landlord for any such delay. 

Tenant may renew the Lease for one extended term of 5 years. Tenant shall exercise such renewal option. if at all. by 
providing written notice to Landlord not less than ninety (90) days prior to the expiration of the Initial Term. The 
renewal term shall be at the rental set forth below and otherwise upon the same covenants, conditions and provisions as 
contained in this Lease. 

Rent. 

Tenant shall treat wastewater generated by Spring Lake Club House and the Bobcat Clubhouse in exchange for land 
lease. The rental payment amount for any partial calendar months included in the lease term shall be prorated on a daily 
basis. 

Prohibited Uses. 

Notwithstanding the forgoing, Tenant shall not use the Leased Premises for the purposes of storing. manufacturing or 
selling any explosives, flammables or other inherently dangerous substance, chemical, thing or device. 

Sublease and Assignment. 

Tenant shall have the right without Landlord's consent, to assign this Leasc to a business with which Tenant ma)' merge 
or consolidate. to any subsidiary of Tenant, to any corporation under common control with Tenant. or to a purchaser of 
substantially all of Tenant's assets. 

Except as set forth above, Tenant shall not sublease all or any part of the Leased Premises, or assign this Lease i n  
whole or in part without Landlord's consent, such consent not to be unreasonably withheld or delayed. 

Alterations and Imurovements. 